
 
 

Consulting Engineers & Geologists, Inc. 
812 W. Wabash Ave. 
Eureka, CA 95501-2138  January 2012 
707-441-8855 008189.300 

 
 

Wastewater Facilities Plan 
Administrative Draft 
 
 
 

MCSD Wastewater Management Facility 
NPDES Permit No. CA0024490 
Order No. WQ 2011-0008-DWQ 

 
 
 
 
 
 
 
 
 
Prepared for: 
 
McKinleyville Community Services District 
 

 
 
 

 
 
 



 

CONSULTING ENGINEERS & GEOLOGISTS, INC.  

812 W.  Wabash   Eureka, CA 95501-2138  707/441-8855  FAX: 707/441-8877 shninfo@shn-engr.com 

 

\\Eureka\projects\2008\008189-MCSD\300-FacilitiesPlan\PUBS\rpts\20120111-WWFacPlan-AdminDraft-final.doc 

Reference:  008189.300 
 
January 12, 2012 
 
Mr. Norman Shopay, General Manager  
[...]
systems can be configured to denitrify either by addition of a stand-alone anoxic basin with 
recycling or with an anoxic internal ring. 
 
7.3.2.2 General Configuration/Cost 
 
The two-train oxidation ditch system presented in Figure 7-3 was sized based on projected flows 
and loadings.  The aeration basins shown provide an HRT of 20 hours at the projected MMWWF.   
 
A budgetary estimate of aeration equipment costs was obtained from a manufacturer of oxidation 
ditch systems.  The aeration system design was based on oxygen requirements to treat projected 
maximum month BOD and NH3 loading.  Based on a transfer efficiency of 3 pounds of Oxygen per 
Brake Horsepower (O2/BHP) the total power requirement for oxidation of BOD and NH4-N was 98 
hp. Aeration is provided by four, 25-hp combination aerator/mixers, each with a 5-hp regenerative 
blower.  The system is completely mixed with a mixing intensity of 113 hp/MG.   
 
At a design SRT of 18 days, the oxidation ditch system is designed to nitrify completely.  Two 
anoxic denitrification basins were included in the layout for the proposed alternative and in the 
opinion of probable cost (Table 7-7).  Also included are two, 50-foot diameter circular clarifiers 
designed to provide a surface overflow rate of 800 gallons per day per square foot (gpd/SF) at the 
projected peak day flow of 3.08 MGD. 
  
Advantages:  

• Long sludge age (greater than 30 days) provides stable process tolerant to shock loads 
• Stabilized solids intermediate in volume (between in-basin extended aeration and MBR) 
• Can use aerators/mixers combination so aerators can be turned off for denitrification 
• Intermediate in energy efficiency, power use  

 
Disadvantages: 

• Large footprint and concrete construction results in high costs 
• Need for concrete clarifiers adds to cost and footprint  

 
 



Consulting Engineers
& Geologists, Inc. 008189-POND-ALT3

I:\
20

08
\0

08
18

9-
M

C
SD

\0
08

18
9-

C
, S

A
V

ED
: 1

0/
3/

20
11

 5
:0

7 
PM

 N
D

O
W

N
EY

, P
LO

TT
ED

: 
10

/4
/2

01
1 

8:
52

 A
M

, N
A

TH
A

N
 D

O
W

N
EY

Figure

McKinleyville Community Services District Extended Aeration Oxidation Ditch

October 2011

SHN 008189

7-3

Wastewater Management Facility
McKinleyville, CA

Alternative 3



Part 3: Project Feasibility 
Section 7.0:  Treatment Alternatives 

 

\\Eureka\projects\2008\008189-MCSD\300-FacilitiesPlan\PUBS\rpts\20120111-WWFacPlan-AdminDraft-final.doc  
85 

 

Table 7-7 
Engineer’s Opinion of Probable Cost for Oxidation Ditch/Circular Clarifiers 

MCSD Wastewater Management Facility 
Description Unit Unit Cost Quantity Total Cost 

Mobilization 12% $641,808 
Earthwork 
Sludge Removal/Dewatering LS1 $300,000 ALL $300,000 
Fill (berm) CY2 $32 12,000   $384,000  
Additional Fill CY $30 22,500 $675,000  
Line Sludge Pond SF3 $2.50 130000 $325,000,  
Structural         
Concrete Wall CY $1,400 400 $560,000 
Oxidation Ditch Floor CY $1,200 400 $480,000 
Anoxic Basins FS CY $1,200 65 $78,000 
Anoxic Basins Wall CY $1,200 100 $120,000 
Clarifiers Suspended CY $1,400 200 $280,000 
Clarifiers Slab CY $1,200 145 $174,000 
Clarifier Distribution Box LS $60,000 ALL $60,000 
Equipment 
Aeration Equipment LS $504,000   $504,000 
Mixer EA4 $9,000 2 $18,000 
Clarifier Drives LS $200,000 ALL $200,000 
Launderer Weirs  LS $15,000 ALL $15,000 
WAS5 Pumps  EA $7,500 3 $22,500 
RAS6 Pumps EA $22,000 3 $66,000 
Scum Pumps EA $4,500 2 $9,000 
Electrical  LS $300,000 ALL $300,000 
Generator EA $175,000 1 $175,000 
Installation LS $228,600 ALL $228,600 
Mechanical  
Catwalks SF $100 350 $35,000 
Grating  SF $50 1,000 $50,000 
Railing LF7 $75 900 $67,500 
Influent 12-inch LF $160 550 $88,000 
Effluent 14-inch LF $200 450 $90,000 
RAS Piping 6-inch LF $85 280 $23,800 
Additional Yard Piping LS $20,000 ALL $20,000 
Construction Subtotal $5,990,208 
Contingency 20% $1,198,042 
Engineering 25% $1,497,552 
Admin 4% $239,608 
Project Subtotal $8,685,802 
1. LS:  Lump Sum 
2. CY:  Cubic Yards  
3. SF:  Square Feet  
4. EA:  Each 

5. WAS:  Waste Activated Sludge  
6. RAS:  Return Activated Sludge 
7. LF:  Linear Feet 

 



Part 3: Project Feasibility 
Section 7.0:  Treatment Alternatives 

 

\\Eureka\projects\2008\008189-MCSD\300-FacilitiesPlan\PUBS\rpts\20120111-WWFacPlan-AdminDraft-final.doc  
86 

7.4 Conventional Activated Sludge with Biological Nutrient Removal 
 
Conventional activated sludge systems can be modified to provide reliable biological nutrient 
removal.  Biological Nutrient Removal (BNR) is defined as the process by which concentrations of 
nitrogen and/or phosphorous in plant effluent are reduced to levels below that which would be 
attainable through secondary treatment only.  All of the treatment alternatives evaluated include 
BNR for nitrogen removal, the removal of nitrogen though nitrification of ammonia and subsequent 
denitrification of nitrate and nitrate.  Alternatives have been evaluated in order of increasing 
complexity.  Conventional activated sludge systems configured for nitrification and denitrification 
are more mechanically complex than Alternatives 1 through 3. 
 
Activated sludge systems are the most extensively used secondary treatment systems nationally; 
and numerous configurations have been developed for BNR.  The Modified Ludzack-Ettinger 
(MLE) Process, an activated sludge system with an initial anoxic stage followed by an aerobic stage 
has a proven track record for total nitrogen (TN) removal and will be used as the basis of treatment 
for Alternative Number 4. 
 
7.4.1 Process Description  
 
Nitrification occurs in the aeration basin usually in the second half of a plug flow configuration 
where BOD/TKN ratio is reduced because of oxidation of BOD.  To promote denitrification of 
nitrates and the subsequent removal of nitrogen from the system as gas, the effluent from the 
aeration basin is returned to an anoxic zone.  The process of denitrification adds alkalinity and 
oxygen back to the system, replenishing some of what has been removed by nitrification in the 
aeration basin. 
 
The pumps that recycle mixed liquor from the aeration basin back to the anoxic zone are called 
Mixed Liquor Recycle (MLRS) pumps.  These are large solids handling pumps with the capability 
of pumping two to four times the influent flow.  The anoxic basin, which must be provided with 
mixing, typically is equipped with submersible mixers. 
 
7.4.2 Configuration and Cost 
 
A layout for an activated sludge system designed to remove nitrogen is presented in Figure 7-4.  
Costs are presented in Table 7-8.  The layout is based on the assumption that  the system will need 
to treat the projected MMWWF of 2.137 MGD and that flows greater than this will be stored in the 
surge basin (approximately 19 MG).  The aeration basins shown provide retention times of 6-12 
hours at MMWWF; the anoxic zones approximately 2 hours.  Two, 50-foot diameter clarifiers are 
similar to those required for Alternative 3, based on parallel oxidation ditches. 
 
Cost does not include sludge dewatering or long-term storage.  Sludge production exceeds that 
which could feasibly be stored in a sludge lagoon for periodic removal especially if Pond 1B is lined 
to provide flow equalization.  Biosolids management costs are included in the evaluation of 
Operations and Maintenance (O&M) costs for the various treatment options in Section 7.5, based on 
the assumption that solids will be hauled to another facility for dewatering and disposal.  A storage 
tank has been provided in the construction cost.  
 
 



Consulting Engineers
& Geologists, Inc. 008189-POND-ALT4

I:\
20

08
\0

08
18

9-
M

C
SD

\0
08

18
9-

C
, S

A
V

ED
: 1

0/
4/

20
11

 8
:5

0 
A

M
 N

D
O

W
N

EY
, P

LO
TT

ED
: 

10
/4

/2
01

1 
8:

51
 A

M
, N

A
TH

A
N

 D
O

W
N

EY

Figure

McKinleyville Community Services District Conventional Activated Sludge (MLE)

October 2011

SHN 008189

7-4

Wastewater Management Facility
McKinleyville, CA

Alternative 4



Part 3: Project Feasibility 
Section 7.0:  Treatment Alternatives 

 

\\Eureka\projects\2008\008189-MCSD\300-FacilitiesPlan\PUBS\rpts\20120111-WWFacPlan-AdminDraft-final.doc  
87 

Table 7- 8 
Engineer’s Opinion of Probable Cost for Activated Sludge With BNR 

MCSD Wastewater Management Facility 
Mobilization LS1 $810,936 ALL $810,936 
Earthwork 
Sludge Removal /Dewatering LS $300,000 ALL $300,000 
Fill (berm) CY2 $32 12,000  $378,000  
Additional Fill LS $30 22,500  $675,000  
Surge basin SF3 $3 240,000  $600,000  
Structural         
Sludge Storage Tank LS $175,000 ALL $175,000 
Bower Bld. LS $150,000 ALL $150,000 
Tank Walls  CY $1,400 550 $770,000 
Slab CY $1,200 800 $960,000 
PS (Dry Pit) LS $150,000 ALL $150,000 
Clarifiers CY $1,400 200 $280,000 
Clarifiers CY $1,200 145 $174,000 
Clarifier Distribution Box LS $60,000 ALL $60,000 
Equipment 
Aeration Equipment LS $300,000 ALL $300,000 
Diffusers LS $240,000 ALL $240,000 
Mixers EA4 $12,000 2 $24,000 
Clarifier Drives LS $200,000 ALL $200,000 
Launderer Weirs  LS $15,000 ALL $15,000 
WAS5 Pumps  EA $7,500 3 $22,500 
RAS6 Pumps EA $22,000 3 $66,000 
MLRS7 EA $30,000 3 $90,000 
Scum Pumps EA $4,500 2 $9,000 
Generator  LS $175,000 ALL $175,000 
Installation LS $301,800 ALL $301,800 
Electrical  LS $350,000 ALL $350,000 
Mechanical  
Catwalks SF $100 200 $20,000 
Railing LF8 $75 260 $19,500 
Recirculation LF $120 260 $31,200 
Influent 12- LF $160 550 $88,000 
Effluent 14-inch LF $200 450 $90,000 
RAS Piping 6-inch LF $85 280 $23,800 
Additional Yard Piping LS $20,000 ALL $20,000 
Construction Subtotal    $7,568,736 
Contingency 20%       $1,513,747 
Engineering 25 %       $1,892,184 
Admin 4%       $302,749 
Project Subtotal        $10,974,667 
1. LS:  Lump Sum 
2. CY: Cubic yards 
3. SF:  Square Foot 
4. WAS:  Waste Activated Sludge 

5. RAS:  Return Activated Sludge 
6. MLRS:  Mixed Liquor Recycle (pumps) 
7. LF:  Linear Foot 

 



Part 3: Project Feasibility 
Section 7.0:  Treatment Alternatives 

 

\\Eureka\projects\2008\008189-MCSD\300-FacilitiesPlan\PUBS\rpts\20120111-WWFacPlan-AdminDraft-final.doc  
88 

Advantage: 

• Reliability and proven track record 
 
Disadvantages:  

• High capital cost 

• Higher annual power costs than suspended aeration due to MLRS pumps and 
mixers  

• Higher sludge production than extended aeration systems 

• Increased mechanical complexity 

• Not as forgiving of shock loads as in-basin extended aeration with large sludge ages 
 
7.5 Membrane Bioreactors  
 
Membrane Bioreactors (MBRs) combine membrane technology with the activated sludge process to 
provide secondary and tertiary treatment in the same reactor vessel.  With this treatment 
technology, microfiltration modules replace the clarification step with a membrane sheet providing 
liquid-solid separation.  Suspended solids can be removed completely producing very high quality 
(almost bacteria-free) treated water. 
 
7.5.1 Process Description  
 
Membrane bioreactors use a hollow fiber, ultra filtration membrane immersed within an activated 
sludge tank with very high mixed liquor.  With a pore size less than 0.1 µm, the membrane is a 
complete physical barrier to the mixed liquor solids, bacteria, and most viruses.  A vacuum varying 
between 2 and 9 pounds per square inch (psi) is applied to a head connecting the membrane 
modules through the use of a centrifugal pump.  The treated water is drawn through the hollow 
fibers and pumped out as high quality effluent.  Air in the aeration basin scours the membrane and 
keeps it from fouling.  
 
Liquid is periodically pumped back through the membrane in a pulse, which coupled with a 
membrane air scour system, cleans the membrane by forcing solids away from it.  Other 
components of the treatment system include pumps for inducing the vacuum, mixed liquor recycle 
pumps, membrane air scour blowers, chemical feed system for membrane cleaning, and an aeration 
system.  Many of the treatment components are similar to those contained in an activated sludge 
system, although there is no need for a return activated sludge pumping system because there is no 
clarifier.  MLRS pumps keep the reactor solids mixed, and solids are wasted from the recycle 
stream.  
 
The MBR systems investigated employ ultra fiber hollow tube membranes, following biological 
treatment in high mixed liquor aeration systems.  The filtered wastewater, or permeate, is pulled 
through the membrane by a vacuum pumping system.  The biological treatment preceding the 
membranes generally have an SRT of 10 to 15 days, sufficient for nitrification but not as long as the 
extended aeration systems discussed in the previous sections.  The aeration basin(s) are designed to 
provide a hydraulic retention time of 6 to 8 days.  



Part 3: Project Feasibility 
Section 7.0:  Treatment Alternatives 

 

\\Eureka\projects\2008\008189-MCSD\300-FacilitiesPlan\PUBS\rpts\20120111-WWFacPlan-AdminDraft-final.doc  
89 

With a membrane bioreactor the need for a secondary clarifier is eliminated because aeration and 
clarification can be carried out in a single reactor with the membranes immersed in the aeration 
basin or alternatively in a separate module following aeration.  Performance is considered highly 
reliable because of the physical barrier provided by the membrane, which in the case of membrane 
bioreactors is an “ultra-filtration” membrane.  
 
7.5.2 Configuration and Cost  
 
MBRs are essentially a clarifier and filter in an activated sludge process containing very high mixed 
liquor concentrations.  Because of the high sludge concentration and reactor capacity, the aeration 
volume is significantly reduced, allowing the entire process to have a small footprint. 
 
Two budgetary proposals for membrane equipment were obtained for the purpose of providing an 
Engineer’s opinion of probable cost.  The MemPulse™ system manufactured by Siemans Inc. was 
paired with an oxidation ditch configuration with mechanical aerators, and the Zenon™ system 
manufactured by General Electric followed conventional activated sludge basins provided with 
anoxic cells for denitrification.  The proposed layout of the membrane system is presented in Figure 
7-5.  The costs presented in Table 7-9 are based on the Zenon™ system, but both estimates were 
similar, resulting in estimates of project cost close to $13 million. 
 
The proposals and layout are based on treating the projected MMWWF of 2.137 MGD and storing 
approximately 19 MGD in a surge basin.  The amount stored is equal to the sum of the projected 
peak week for six days, PDAF for 20 hours, and PIF for four hours.  
 
Membrane treatment systems provide very high quality effluent but are expensive systems to 
construct and operate with equipment cost and construction cost more than double the cost of other 
secondary systems evaluated.  One advantage that a membrane treatment system provides includes 
a small footprint, which is not a significant benefit for MCSD given the amount of land available 
near the existing facility.  Another advantage is the high quality effluent.  In comparison to 
suspended air systems, the membrane treatment system will provide greater reliability for 
suspended solids removal and slightly greater BOD removal.  The high effluent quality also allows 
disinfection requirements to be more reliably met by reducing interference with the chlorine 
system.     
 
Advantages: 

• Consistently high effluent quality 
• Small footprint 
• Reduced disinfection costs 
• Can provide effluent suitable for municipal reuse without additional treatment 
• Ability to meet more stringent discharge requirements than currently permitted   

 
Disadvantages: 

• Higher operational complexity than extended air process   
• High capital cost 
• Additional mechanical and instrumentation maintenance required  
• Higher sludge production than extended air processes 



Consulting Engineers
& Geologists, Inc. 008189-POND-ALT5

I:\
20

08
\0

08
18

9-
M

C
SD

\0
08

18
9-

C
, S

A
V

ED
: 1

0/
4/

20
11

 8
:5

2 
A

M
 N

D
O

W
N

EY
, P

LO
TT

ED
: 

10
/4

/2
01

1 
8:

52
 A

M
, N

A
TH

A
N

 D
O

W
N

EY

Figure

McKinleyville Community Services District Membrane Bioreactor (MBR)

October 2011

SHN 008189

7-5

Wastewater Management Facility
McKinleyville, CA

Alternative 5



Part 3: Project Feasibility 
Section 7.0:  Treatment Alternatives 

 

\\Eureka\projects\2008\008189-MCSD\300-FacilitiesPlan\PUBS\rpts\20120111-WWFacPlan-AdminDraft-final.doc  
90 

 

Table 7-9 
Engineer’s Opinion of Probable Cost for Membrane Treatment System 

MCSD Wastewater Management Facility 
Description Unit Unit Cost Quantity Total Cost 

Mobilization 12% $1,017,876 
Earthwork 
Sludge Removal/Dewatering LS1 $300,000 ALL $300,000 
Fill (Berm) CY2 $32 12,000 $384,000  
Surge Basin SF3 $2.50 240,000 $600,000 
Structural        
Slab CY $1,200 800 $960,000 
Aeration Basin CY $1,400 800 $1,120,000 
Sludge Storage Tank LS $175,000 All $175,000 
Blower Building SF $250 600 $150,000 
Equipment 
Blower Equipment LS $432,000 ALL $432,000 
Membranes LS $2,400,000 ALL $2,400,000 
WAS4 Pumps  EA5 $7,500 3 $22,500 
RAS6 Pumps EA $22,000 3 $66,000 
Scum Pumps EA $4,500 2 $9,000 
Installation LS $859,800 ALL $859,800 
Electrical  LS $550,000 ALL $550,000 
Generator EA $175,000 1 $175,000 
Mechanical  
Sidewalks SF $50 1750 $87,500 
Railing LF7 $75 1,200 $90,000 
Influent 12-inch LF $160 100 $16,000 
Effluent 14-inch LF $200 200 $40,000 
RAS Piping 6-inch LF $85 300 $25,500 
Additional Yard Piping LS $20,000 ALL $20,000 
Construction Subtotal $9,500,176 
Contingency 20% $1,900,035 
Engineering 25% $2,375,044 
Admin 4% $380,007 
Project Subtotal $14,155,262 
1. LS:  Lump Sum 
2. CY:  Cubic Yards  
3. SF:  Square Feet  
4. WAS:  Waste Activated Sludge 

5. EA:  Each 
6. RAS:  Return Activated Sludge 
7. LF:  Linear Feet 

 



Part 3: Project Feasibility 
Section 7.0:  Treatment Alternatives 

 

\\Eureka\projects\2008\008189-MCSD\300-FacilitiesPlan\PUBS\rpts\20120111-WWFacPlan-AdminDraft-final.doc  
91 

7.6 Comparison of Secondary Treatment Options 
 
This section provides a detailed comparison of secondary treatment alternatives and a 
recommendation regarding the preferred alternative as the project moves forward.  Of the 
secondary treatment alternatives that were evaluated, there are five alternatives that would provide 
the required treatment for projected flows and loadings at a feasible cost: 

• HPAS followed by nitrifying filter and wetlands  
• In-basin extended aeration system with suspended aerators and integral clarifiers  
• Oxidation ditch  
• Activated Sludge with BNR (MLE process) 
• Membrane Bioreactor (MBR) 

 
Alternatives that were considered, but were determined to be infeasible due to high capital cost, 
land requirements, or other physical constraints, include expanded treatment and enhancement 
wetlands.  Treatment and enhancement wetlands were discussed in the previous section and the 
probable cost of the wetlands construction ($24 M) was determined a limiting factor.   
 
The five alternatives considered viable were evaluated based on the following evaluation criteria: 

• Effectiveness 
• Cost 
• Implementability 
• Public Acceptance  
• Regulatory Issues 

 
7.6.1 Effluent Quality 
 
Secondary treatment  alternatives were evaluated based on the ability to provide an effluent that 
complies with  current NPDES permit requirements for BOD, TSS, and NO3-N concentrations, and 
to provide NH3-N removal to levels that ensure compliance with whole effluent toxicity 
requirements when the facility is discharging to the Mad River.  Nitrogen removal is an important 
indicator of current and anticipated effectiveness because in addition to anticipated permit 
requirements for NH3-N, the concentration of TN is an important component of the area required 
for land application.  
 
As Table 7-10 shows, all of the alternatives investigated provide significant nitrogen removal and 
ammonia reduction, but Alternative 1 cannot reliably provide effluent ammonia levels of less than 5 